SPARE PART CATALOG

TS

Seating system for Permobil power wheelchair

2011-06-22



2011-06-22



Spare Part Catalog
Reservdelskatalog

CONTACT PERMOBIL:

Permobil AB

Box 120

861 23 Timra
Swverige

Tel: 060-59 59 00
Fax: 060-57 52 50

E-post: info@ permaobil.se

Permobil AS

Hvamsvingen 22

2013 Skjetten

Norge

TIf. 48129000

Fax. 63 B4 48 50

E-post: firmapost@permobil.no

Produced and published by Permobil AB, Sweden

PAB: 1256

Permobil Inc. USA
6961 Eastgate Blvd.
Lebanon, TN 37090
USA

Phone: B800-736-0925
Fax: 800-231-3256
Email: info@permobilusa.com

Permobil Europe BV

De Doomn 22

MNL-6419 CX Heerlen
Netherlands

Tel: +31 (0)45 564 54 90
Fax: +31 (0) 45 564 54 91
Email: europe @permobil.nl




Spare Part Catalog TS-seat

Table of Contents

Contents

Seat frame

Seat plate

Backrest frame
Backrest link manual
Backrest link power
Headrest

Armrest

Parallel motion armrest

Legrest manual

Legrest swing away, upper part

Legrest swing away, footsupport

Legrest power
Electronics

Fabrics and cushions

Ordering Information, english

Ordering Information, swedish

MNotes

2011-06-22



Reservdelskatalog TS-sits

Innehallstérteckning

Innehall

Sitsram

Ryggstddsram

Ryggstddsled, manuell
Ryggstddsled, elreglerad
Nackstod

Armstéd

Paralellgang armstod

Benstdd manuellt

Benstdd swing away, dvre delen
Benstéd swing away, fotplattor
Benstdd el

Elektronik

Tyg och dynor
Bestillningsinformation, engelsk
Bestallningsinformation, svensk

Noteringar

2011-06-22



Seat frame

Spare Part TS

2011-06-22



Spare Part TS

Seat frame

Pos

©OO~NOONWN=

Qty Stock Code

1
2
4
4
8
8
4
4
4
2
2
8
8
1
1
4
4
4

1823990
1823991
1823992
317335
601370-99-0
600238-99-0
317614
600203-99-0
600239-99-0
317334
1824750
600499-99-0
600239-99-0
1823993
317548
600203-99-0
600239-99-0
601716-99-0

Description

|SEAT FRAME

PROFILE L=550

|PLASTIC PLUG

BRACKET

|BOLT K6S 6x20fzb  *

WASH BRB ISO 7089 6.4x12x1.6 fzb STD
|BRACKET

BOLT MC6S 8x20fzb  *
|WASH ISO 7089 8.4x16x1.6 Fe/Zn
BRACKET

|BRACKET SEAT WIDTH

BOLT MC6S 8x25fzb  *
|WASH ISO 7089 8.4x16x1.6 Fe/Zn
SEATPLATE INCL. SCREW
|SEATPLATE

BOLT MC6S 8x20fzb *
|WASH ISO 7089 8.4x16x1.6 Fe/Zn
SCREW ISO 10642 M8x16 Fe/Zn

Remark

2011-06-22






Spare Part TS

Seatplate

Pos

©OO~NOONWN=

Qty Stock Code

NNMNNNNBABRABAMNBABNNN =S

1825046
318427
318426
318442
601353-99-0
318343
318342
600740-99-0
600238-99-0
600193-99-0

1823929
318347
600197-99-0
318811

1825583

Description

|SEATPLATE KIT
SEATPLATE LEFT
|SEATPLATE RIGHT
VELCRO TAPE L=520
|BOLT K6S 5x10fzb  *
TUBE

|HOLDER

BOLT K6S 5x8fzb  *

|WASH BRB ISO 7089 6.4x12x1.6 fzb STD

BOLT MC6S 6x14 fzb *
|SQUARE NUT DIN 557 M6 Fe/Zn
TUBE

|BOLT MC6S 6x45 fzb *

SET COLLOR @35x18,2x12
|SCREW ISO 4029 M6x8 45H

Remark

2011-06-22






Spare Part TS

Backrest frame

Pos

©OO~NOOAWN=

Qty Stock Code

1
1
1
1
1
1
1
1
1
1
1
1
1
1
1
1
1

1823994
1823995
1823992
317427
600238-99-0
600743-99-0
1824716
601784-00-0
1823996
317429
1824751
600238-99-0
600194-99-0
1823997
317453
1823998
600214

Description

|FRAME

PROFILE L=370

|PLASTIC PLUG

BRACKET

\WASH BRB ISO 7089 6.4x12x1.6 fzb STD
BOLT MC6S 6x16fzb  *

|COVER

BOLT K6S 4x 8 BLACK  *

|COVER

BRACKET

|BRACKET BACKREST WIDTH

WASH BRB SO 7089 6.4x12x1.6 fzb STD
|BOLT MC6S 6x20fzb  *

BACKREST EXTENSION KIT

|PROFILE L=150

NUT SLIDE BAR 50mm.

|SCREW ISO 4029 M6x6 45H

Remark

Incl. two screwas (item 600214)

2011-06-22



Spare Part TS Backrest link manual

2011-06-22



Spare Part TS

Backrest link manual

Pos

©O~NOONWN=

Qty Stock Code

1
1
2
6
2
2
2
1
2
2
2
2
2
4

1823931
1823926
1824712
600541-99-0
1823930
1823929
1824713
1823927
317289
613215
600239-99-0
1823928
603275
600541-99-0

Description

|BACKREST HINGE MANUAL
BRACKET KIT LEFT
|BACKREST LEFT

BOLT MF6S 6x16 fzb *
|SLIDE BAR M6 C-C 58mm
SQUARE NUT DIN 557 M6 Fe/Zn
|BACKREST RIGHT

BRACKET KIT RIGHT

|PLATE BOW

SCREW ISO 4026 M8x25 45H
WASH ISO 7089 8.4x16x1.6 Fe/Zn
LOCK HANDLE M8

|SCREW ISO 7380 M8x12 Fe/Zn
BOLT MF6S 6x16 fzb *

Remark

2011-06-22



Spare Part TS Backrest link power

2011-06-22



Spare Part TS

Backrest link power

Pos

©OO~NOOAWN=

Qty Stock Code

BN . [ . N RSN . ERN ., RN . EEN . SN . RN . RN . N . RN . RN . RN

1823934
1824714
1825287
1825279
302330-99-0
1825286
600229-99-0
600241-99-0
601231-99-0
317517
600238-99-0
600194-99-0
600888-99-0
600237-99-0
317515
317509
317482
600189-99-0
1823930
600192-99-0
600239-99-0
600228-99-0
1823933
600194-99-0
1823932
602165-99-0
1823946

Description

BACKREST HINGE POWER
BACKREST HINGE

ACTU BACK PWR TS REAC
ACTU RE25 156+70 (stroke) 2x13,1
ACTU SLEEVE 30

WASHER

LOCK NUT M10 FZB *

WASH BRB 10.5x20x2 fzb  *
BOLT MC6S 10x 55 fzb ~ *
BRACKET

WASH BRB SO 7089 6.4x12x1.6 fzb STD
BOLT MC6S 6x20 fzb

BOLT MC6S 6x10 fzb *

WASH BRB 5.3x10x 1 fzb *
BRACKET

SHAFT

HINGE

BOLT MC6S 5x10 fzb *

NUT SLIDE BAR M6 58mm. LONG
BOLT MC6S 6x12 fzb *

WASH ISO 7089 8.4x16x1.6 Fe/Zn
LOCK NUT M8 FZB *

BACKR HINGE BRACKET PWR TS
BOLT MC6S 6x20 fzb

BEARING

BOLT K6S 8x 25 FZB

BOLT KIT BACKR PWR TS

Remark

2011-06-22



Spare Part TS

2011-06-22



Spare Part TS

Headrest

Pos

OCONONADNWN-=

Qty Stock Code

N o R . RN RN, ERN . RN . RN . R . RN . RN . RN .

1824000
1823999
1824001
317793-99-0
602495
317523-99-0
317539
601170-99-0
317524
317525
1823234
318116
318118
600239-99-0
1822870
318117
1822869
600238-99-0
1823502
1823501
1821887
601675-99-0
1822868

Description

HEAD SUPPORT

PUSH HANDLES
BRACKET PUSH HANDLES

SCREW GLUE DRAWING TS
SCREW ISO 4762 M5x55 Fe/Zn

NUT PIN @12, L=38, M5

TUBE

BOLT K6S 5x16 fzb *

PUSH HANDLES

TUBE

HEAD SUPPORT BRACKET

LOCK ADJUSTMENT

WASHER

WASH ISO 7089 8.4x16x1.6 Fe/Zn
ADJUSTABLE HANDLE M8x35

LINK ARM

ADJUSTABLE HANDLE M6x20
WASH BRB SO 7089 6.4x12x1.6 fzb STD
ADJUSTMENT DISC (TEETH) UNITRAC
RUBBER RING @15,3x2,4 NBR 70
BRACKET HEADSUPPORT UNITRAC
BOLT K6S 6x16 fzb *

HEAD SUPPORT

Remark

BRACKET, SCREWS AND NUTS

2011-06-22



Armrest

Spare Part TS

2011-06-22



Spare Part TS

Armrest

Pos

©OO~NOOAWN=

Qty Stock Code

— [ . RN N, RN, BN . RN . N _, RN

1823989
317478
612997
603275
612393-99-0
315842
317438
600888-99-0

1823930

1824148
600194-99-0
600238-99-0
600743-99-0
600238-99-0

1823929

1821696

Description

ARMREST ASSY

ARMREST

BOLT ISO 4762 8x 50 fzb ~ *
SCREW ISO 7380 M8x12 Fe/Zn
WASHER ISO 7093-1 Fe/Zn 8,4x24x2
SOCKET

BRACKET

BOLT MC6S 6x10 fzb *
SLIDE BAR M6 C-C 58mm
PANELHOLDER

BOLT MC6S 6x20 fzb

WASH BRB SO 7089 6.4x12x1.6 fzb STD

BOLT MC6S 6x16 fzb *

WASH BRB SO 7089 6.4x12x1.6 fzb STD

SQUARE NUT DIN 557 M6 Fe/Zn
SUPPORT

Remark

2011-06-22



Parallel motion

Spare Part TS

2011-06-22



Spare Part TS

Parallel motion

Pos

©OO~NOOAWN=

Qty Stock Code

1
2
4
4
4
2
2
2
2
2
2
2
2
4
2
4

1823988
317480
601370-99-0
600238-99-0

1823929
317831
602373
600239-99-0
317832
317798
602322-99-0
317481
601370-99-0
600238-99-0
600227-99-0
600736-99-0

Description

PARALLEL MOTION KIT

BAR

BOLT K6S 6x20 fzb *

WASH BRB SO 7089 6.4x12x1.6 fzb STD
SQUARE NUT DIN 557 M6 Fe/Zn

TUBE

SCREW ISO 7380 M8x35 Fe/Zn

WASH ISO 7089 8.4x16x1.6 Fe/Zn
SOCKET 8,3x11,3x25

TUBE

SET COLLAR DIN 705 A12 Fe/Zn @12x@22x12
HOLDER

BOLT K6S 6x20 fzb *

WASH BRB SO 7089 6.4x12x1.6 fzb STD
LOCK NUT M6 FZB *

BOLT K6S 6x10 fzb *

Remark

2011-06-22



Spare Part TS Legrest manual

2011-06-22



Spare Part TS

Legrest manual

Pos

OOONNODORAWWNN =

Qty Stock Code

ANAN-SA A A A A RA AR A AaANNAN A AN 22 A A aaaaaaaaa

1824112
1824151
1824152
312912
312913
601236-00-0
600196-99-0
600232-99-0
1827562
1827563
1820714
1820716
308371-99-0
602127-99-0
602165-99-0
1824114
600737-99-0
1825199
602243
1824115
317290
317288
600764-99-0
600743-99-0
600238-99-0
1823998
307421
000000
304484-40-0
601127-99-0
600239-99-0
601367-99-0
600241-99-0
600229-99-0
1824149

Description

LEGREST

FOOTPLATE INCL. BRACKET LEFT
FOOTPLATE INCL. BRACKET RIGHT
BRACKET FOOTPLATE RIGHT
BRACKET FOOTPLATE LEFT
PLASTIC PLUG 25x25 (21-22x21-22)
BOLT MC6S 6x30 fzb *

NUT M6M 6 fzb *

FOOTPL DUAL V.2

FOOTPL DUAL V.2

SLIP PROTECT SET

SLIP PROTECT SET
FRICTIONBRAKE FOOTPLATE
WASH SCHNORR 8,4*13*0,8 *
BOLT K6S 8x 25 FZB

LEGREST

SET SCREW SK6SS 8x10 *
COVER LEGREST

SCREW ISO 7045 M4x6 Fe/Zn
CONSOLE

SHAFT

PLATE

BOLT MF6S 8x20 fzb

BOLT MC6S 6x16 fzb *

WASH BRB SO 7089 6.4x12x1.6 fzb STD
NUT SLIDE BAR M6 50mm, SHORT
SET COLLOR @28x@18,2x12
MANUAL ADJUST. KIT

ADJ LOCK TUBE 225-380

BOLT MC6S 8x22fzb *

WASH ISO 7089 8.4x16x1.6 Fe/Zn
BOLT MC6S 10x 40 fzb  *

WASH BRB 10.5x20x2 fzb  *

LOCK NUT M10 FZB *

ACTU BRACKET LEGREST TS

Remark

BLACK
BLACK
INCL. FRICTION PLATE AND SCREWS
INCL. FRICTION PLATE AND SCREWS

NARROW
WIDE
POS. 9,10,11

NO COVER AND SCREWS

NOT AVAILABLE

2011-06-22



Legrest swingable, upper

Spare Part TS

Ao
S

Q)
m&w.y
of

V

D

K @@\\ 5 wr

2011-06-22



Spare Part TS

Legrest swingable, upper

Pos

©O~NOOAWN=

Qty Stock Code

1
1
1
1
1
4
4
4
1
1
1
1
1
1
1
1
1
1
1
1
1
1
1
2
1
1
1
2
1
2
2
1
1
1
1
1
1
1
1
1
1
1
1
2
1
1
1

1825076
317553
317552

1821147
317295

1823929
600238-99-0
600743-99-0
313475
600237-99-0
601165-99-0
317296
317316
316647
600227-99-0
313497
313467
600197-99-0
313463
313466
600196-99-0
601422-99-0
602035
600238-99-0
600754-99-0
313461
313465
600225-99-0
612706
601559
600231-99-0
600184-99-0
600829-99-0
313477
600829-99-0
313458
613746
306896-00-0
306967-00-0
600227-99-0
601656-00-0
317314
601333-99-0
600238-99-0

1821261
317312
316648

Description

LEGREST, UPPER

HOLDER, RIGHT

HOLDER, LEFT

PIVOT BUSHING KIT

CONSOLE

NUT, DIN 557 M6 fzb

WASH BRB SO 7089 6.4x12x1.6 fzb STD
BOLT MC6S 6x16 fzb *

COTTER

WASH BRB 5.3x10x 1 fzb *

BOLT MC6S 5x16 fzb *

CONSOLE

HOLDER

CATCH

LOCK NUT M6 FZB *

PLASTIC PLUG

HUB SOCKET

BOLT MC6S 6x45 fzb *

SPACER

HUB SOCKET

BOLT MC6S 6x30 fzb *

BOLT K6S 6x12 fzb *

SCREW, ISO 7380 M6x30 fzb

WASH BRB SO 7089 6.4x12x1.6 fzb STD
BOLT K6S 5x25 fzb *

SPACER

SPACER

LOCK NUT M4 FZB *

SPRING

SCREW, ISO 4026 M4x25

NUT M6M 4 fzb *

BOLT MC6S 4x12 fzb *

WASH BRB 4.3x12x 1 fzb DIN 9021 B
BUSH

WASH BRB 4.3x12x 1 fzb DIN 9021 B
PLATE

LOCK HANDLE

PRESSURE PLATE OUTER  ADJ LEGREST MPS
PRESSURE PLATE INNER  ADJ LEGREST MPS
LOCK NUT M6 FZB *

PLAST PLUG 25-2025 H.LIGHT/LEGR M90 M90T/MPS
HINGE

BOLT MCB6S 6x35 fzb

WASH BRB SO 7089 6.4x12x1.6 fzb STD
NUT DIN 982 M6 fzb

HOLDER

CATCH

Remark

2011-06-22



Spare Part TS Legrest swingable, footsupport

2011-06-22



Spare Part TS

Legrest swingable, footsupport

Pos Qty Stock Code

1 1 1823215

2 1 1823216

3 1 1823220

4 1 1823219

5 1 1823221

6 1 315687

7 1 315362

8 1 613367

9 2 600227-99-0
10 2 601246-99-0
1 1 600238-99-0
12 2 600743-99-0
13 2 600692-99-0
14 1 315364

15 1 315792

16 1 315361

17 1 602039-99-0
18 1 316881

19 2 600227-99-0
20 1 315923
21 1 315971
22 2 600735
23 1 315365
24 1 315364
25 1 315363
26 1 315688

Description

FOOTSUPPORT
FOOTSUPPORT

FOOTPL CLAMP/HINGE RIGHT
FOOTPL CLAMP/HINGE LEFT

FOOTSTRAPS
FOOTPLATE RIGHT
BRACKET

BOLT, ISO 4014 M6x45 fzb
LOCK NUT M6 FZB *

WASH TBRSUB 6.4x12x3 fzb
WASH BRB ISO 7089 6.4x12x1.6 fzb STD
BOLT MC6S 6x16 fzb *
BOLT MC6S 6x22 fzb *
CLAMP

SPACER

TUBE

SCREW, ISO 4762 M6x65 fzb
WASHER

LOCK NUT M6 FZB *
WEB BELT

WEB BELT

SCREW, ISO 10642 M6x25 fzb
BAR

CLAMP

BRACKET

FOOTPLATE, LEFT

Remark

2011-06-22



Legrest power

Spare Part TS

2-48,51-56

2011-06-22



Spare Part TS Legrest power

Pos Qty Stock Code Description Remark
1 1 1824111 LEGREST
2 1 1824151 FOOTPLATE INCL. BRACKET LEFT BLACK
2 1 1824152 FOOTPLATE INCL. BRACKET RIGHT BLACK
3 1 312912 BRACKET FOOTPLATE RIGHT
3 1 312913 BRACKET FOOTPLATE LEFT
4 1 601236-00-0 PLAST PLUG 56-25-25
5 1 600196-99-0 BOLT MC6S 6x30 fzb *
6 1 600232-99-0 NUT M6M 6 fzb *
7 1 1827562 FOOTPL DUAL V.2 Right, incl bracket. Black.
7 1 1827563 FOOTPL DUAL V.2 Left, incl bracket. Black.
8 1 1820714 RUBBER PROTECT, PAIR LEFT AND RIGHT
8 1 313957 RUBBER PROTECT RIGHT
8 1 313968 RUBBER PROTECT LEFT
9 1 306983 FRICTIONSBRAKE
10 1 602127-99-0 WASH SCHNORR 8,4*13*0,8 *
11 1 602165-99-0 BOLT K6S 8x 25 FZB
12 1 305240-28-0 OUT SECT FOOTPL BRACKET ClI
12 1 305240-38-0 OUT SECT FOOTPL BRACKET ClI
13 2 600737-99-0 SET SCREW SK6SS 8x10 *
14 1 305237-99-0 WEB BRACKET LEGREST CIl GN
15 2 600169-99-0 BOLT MC6S 5x12 fzb *
16 1 1824113 INNER PROFIL
17 1 305183-28-0 PROTECT PLATE LEGREST ClI
18 1 309132 WEB.BELT HOLDER
19 2 601296-99-0 WASH BRB 4.3x 9x0.8 fzb STD
20 2 601102-99-0 BOLT K6S 4x12 fzb *
21 1 305245-00-0 WEB BELT CALF REST Cll
22 1 600196-99-0 BOLT MC6S 6x30 fzb *
23 1 1821261 Nut DIN 982 M6 fzb
24 1 1821259 ROLLER
25 1 305221-99-0 SHAFT 43mm ROLL
26 2 600503-99-0 CIRCLIP SGA 8 *
27 1 1821089 ROLLER BRACKET
28 1 1821258 ROLLER
29 1 1821260 SPRING
30 1 305221-99-0 SHAFT 43mm ROLL
31 4 600503-99-0 CIRCLIP SGA 8 *
32 1 305224-99-0 ROLL 23mm ClI
33 1 305223-99-0 SHAFT 36mm ROLL
34 1 317688 SLIDE BAR
35 1 1824149 ACTU BRACKET LEGREST TS
36 1 1824150 LEGREST HOLDER TS
37 2 600239-99-0 WASH ISO 7089 8.4x16x1.6 Fe/Zn
38 2 600705-99-0 BOLT MC6S 8x 12fzb  *
39 1 600195-99-0 BOLT MC6S 6x25 fzb *
40 1 600238-99-0 WASH BRB SO 7089 6.4x12x1.6 fzb STD
41 2 1824115 CONSOLE
42 1 317290 SHAFT
43 1 317288 PLATE
44 1 600764-99-0 BOLT MF6S 8x20 fzb
45 4 600743-99-0 BOLT MC6S 6x16 fzb *
46 4 600238-99-0 WASH BRB SO 7089 6.4x12x1.6 fzb STD
47 2 1824717 PLATE
48 1 307421 SET COLLOR @28x@18,2x12
49 1 1825091 ACTU INCL. SCREW KIT ACTUATOR RE25 INCL. SCREW ASSEMBLY
50 1 612421-99-0 ACTU LA28.1-100-24 MOTOR TURNED 180° ACTU LINAK (OLD VERSION) DO NOT USE!
50 1 612804-99-0 ACTU REAC 25.4.100 M1.C33BR.OH.L(156+STROKE 100MM) ACTU REAC (NEW VERSION)
51 1 1825219 SPACER L=24 To Linak actuator (ltem 612421 or 612484)
52 3 600241-99-0 WASH BRB 10.5x20x2 fzb  *
53 1 601231-99-0 BOLT MC6S 10x 55 fzb  * To Linak actuator (Item 612421 or 612484)
54 2 600229-99-0 LOCK NUT M10 FZB *
55 1 1825219 SPACER L=24
56 1 612778 SCREW, ISO 7380 M10x50 10.9 fzb To Linak actuator (ltem 612421 or 612484)
57 1 1825090 INST ASSY LEGR ACTU
58 1 308371-99-0 FRICTIONBRAKE FOOTPLATE

2011-06-22



Spare Part TS

Electronics

If 3 or 4 actuators are used on seat.

= @/ﬁf\ﬁ;

‘ B8
Jo} ' NN ITHT

19

Seat
elevator

Legres!
Seo! it

Backrost

Seat elev.

N\
Not used

=]

Low
Seat elevator
speed
/ seat ity Jlowspeed
\

12-19

Backrest
without 1t

To broke
release
switch

If 1 or 2 actuators 1o seat elev.
are used on seat. To octualor 2

To seat tiit actuator \

Not used

2011-06-22



Spare Part TS Electronics

Pos Qty Stock Code Description Remark
1 1 1822364 CABLE SEAT ELEV. VR2 C300 C350 L=500mm.
2 1 1822365 CABLE SEAT TILT VR2 C300 C350
3 1 1825445 SWITCH TS for C350
4 1 317179 HOLDER
5 2 600184-99-0 BOLT MC6S 4x12 fzb *
6 1 1824116 CABLE/SW SEAT TILT STOP TS
7 1 600237-99-0 WASH BRB 5.3x10x 1 fzb *
8 1 313763 HOLDER
9 1 1825444 SWITCH TS for C300
10 1 1824177 CABLE LOWER END STOP TILT
1 1 1824163 ANGLE STOP TS INCL. BOX, PCB, CABLES
12 1 306743-99-0 CABLE ACTU CONTROL *
13 1 1824161 CABLE ACTUATOR 300mm.
14 1 318008 BOX ANGLE SENSOR
15 1 318010 LID ANGLE SENSOR
16 4 613425 SCREW, 3x10 Fe/Zn
17 1 600136-00-0 CABLE TIE SST1M 2.4x102 *
18 1 1824162 PCB ANGLE STOP
19 1 1824157 CABLE ACTUATOR 2000mm.
20 1 305677-00-0 CABLE ACTU CONTROL L=1000 MS90 CH HEXIII
21 1 306853-00-0 CABLE ADAPTION SEAT ELEV EL.UNIT SLS V.2
22 1 1824158 CABLE VR2 TO PCB 4-FUNCT.
23 1 1824159 CABLE SWITCH 4-FUNCTIONS VR2
24 1 1824160 HOLDER SWITCH 2/4 FUNCT.
25 1 1825387 STICKER CONTROL PANEL, 4 FUNCTIONS
26 1 1826472 PCB MULTIPLEXER 2-4 FUNCTIONS, VR2. Including box and lid.
27 1 1822363 CABLE INHIBIT/LOW SPEED VR2 C300 C350
28 1 1825439 CABLE ACTU TS-SEAT VR2
29 1 1824002 CABLE SEAT TILT 30° DRIVE INHIBIT/ELEVATOR STOP

2011-06-22



Fabrics and cushions

Spare Part TS

2011-06-22



Spare Part TS

Fabrics and cushions

Pos

ADNWWNN =

Qty Stock Code

A aaaaan

1823718
1823723
1823725
1823716
1823717
1823714
1823715

Description

|SEAT PAN ADJ. TS-SEAT

BACKR PAN ADJ. HIGH BACK TS-SEAT
/BACKR PAN ADJ. LOW BACK TS-SEAT
SEAT CUSHION NARROW 430mm.
|SEAT CUSHION WIDE 480mm.
BACKREST CUSHION NARROW 430mm.
|BACKREST CUSHION WIDE 480mm.

Remark

2011-06-22



Spare Part Catalog Ordering Information

when you order spare parts, the following must always be specified:

+  The product model (for example, power wheelchair C300).

+  The description of the part.
- always use the description used in this catalog.

The entire part number.
+  The quantity.
NB! mn some cases, parts agpear in the spare part catalog without a part mnber. This means that the part camot
be ordered from Permohil. We have, however, chosen to describe it for your infoarmation. Standard omponents
suth as sorews, mts, washers and similar parts can ke pechased in an ardinary shp using the information in this
cataloy.

Description of Positioning list

The positioning list consist of:

A = Indicates the sparepart-group covered by the catalog.
B = Indicates part of the sparepart-group.

C = Under C there are five columns:

1 =Pos.no: Position number

2 =Pcs: Total number of given pos-no.

3 = Part no.: Part number

4 = Description:  Article name

5 = Remark: Reserved for additional information such as reservations, restrictions etc.

(? ®
|

Spare Part Catalog: C300 g Seat Tube, Fixed Position:
Reservdelskatalog | C300 } Fast sitsrdr:

Posno.: Pcs | Partno. : Description Benamning Remark/Anm.

2 {1 | ' Outer tube  Yterrsr

4 | 4 1820421 Cap Hatta

2011-06-22



Spare Part Catalog Ordering Information

Part
A part consists of one or more parts. If a part consists of several parts, a bracket in connection with the part’s item
bubble is used to show the parts included in the part in the exploded views. See example 1.

Quantity
The quantity specified in front of a part is the total quantity for the entire product.

£
.
g
@)
o 7
» iz
&
»
T
')
®
-
o
\\\‘:-\
o
T 1
9
-
1
(]
AT LY

Example 1:
The fixed seat tube, pos 2, includes pos 3 to 8, that are indicated in the bracket below (see above).

Example 2:

If a outer tube, pos 2, is ordered, the quantity is 1. In other words, there is just one outer tube on the chassis.
However, if you look at the number of parts included, the quantity may vary. For example, in pos 4, the complete
outer tube comprises 4 parts.

2011-06-22



Reservdelskatalog Orderinformation

Vid bestdllning av reservielar skall fdljande alltid anges:

+  Produktmodell (ex.vis elrullstol C300).

+  Artikelns benamning.
- anvand samma bendmning som i denna reservdelskatalog vid bestélining.

Hela artikelnumret.
+  Antal.
OBS! I meervdbldatalogen frekommer 1 vissa fall detaljer utan agivet artikelmr. Dot fmebdr ate detaljen inte gir
att bestilla frin Bermobil, men vi har dndd walt att besiaiva dom £&r din information. Standardionponsnter s aom
sknn, meter, brica och likende detaljer ken infGslaffas 1 dn adinarde detaljherdeln med hjdlp av
infomationen 1 dena katalog.

Beskrivning av positionslistor
Positionslistan bestar av:
A = Visar vilken produkt katalogen beskriver.

B = Visar vilken del av produkten som visas pa aktuell sida.
C = Under C finns fem kolumner:

1 =Fos.no: Positionsnummer
2 = Pcs: Antal detaljer som ingér i aktuellt pos.nummer
3 = Part no.: Artikelnummer

4 = Benamning: Artikelns bendmning (svensk och engelsk benéamning)
5 = Anmarkning: Plats for ev. tillaggsinformation, forbehall etc.

Spare Part Catalog| C300 | ; “Seat Tube, Fixed Position!
Reservdelskatalog | C300 } Fast sitsrdr:

Posno.: Pcs | Partno. : Description Benamning Remark/Anm.

2 {1 | ' Outer tube  Yiterrsr

4 | 4 1820421 Cap Hatta

2011-06-22



Reservdelskatalog Orderinformation

Artikel

En artikel bestar av en eller flera detaljer. Om en artikel bestar av flera detaljer &r det markerat | sprangskisserna
med ett klamer i anslutning till artikelns posbubbla dar det star vilka detaljer som ingdr i artikeln. se Ex 1.

Antal
Det angivna antalet framfér en artikel &r det sammanlagda antalet fér hela produkten.

—
; &
@ .
B R
» @
&
®
3 .ji\
@ (FEEE]
LA,
®
=
h -
: ! et 0
[T —m -
; M
T @
- -
- __J
\-\\“.—.‘x
()
- 1
L
i 5
g & .
s
. -~
@ 7
T @

Ex1:
| fast sitsror Pos. 2, ingar poserna 3till 8 som star i klamret under. (se ovan)

Ex 2:

Bestélls ettYtterrdr, pos, 2, sa star det att antalet &r 1. Det finns med andra ord bara ett ytterrér pa chassit. Men
om man tittar pa antalet i ingende detaljer, s& kan antalet variera, i tex. pos 4 &r det 4 st f6r att ytterrdret ska vara
komplett.

2011-06-22



Notes MNotes

2011-06-22



Notes MNotes

2011-06-22



Notes MNotes

2011-06-22



2011-06-22



PAB no: 1256

2011-06-22



